
CONFIDENT VEGA, THRISSUR

CUBE TEST RESULT

SL NO DESCRIPTION 7 Days 28 Days 7 Days 28 Days

1 15/4/17 RETAINING WALL SOUTH SIDE M25 16.33 25 18.1 26.2
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